MEHEUHY [£50 LOMG [2.0L)EFI) ¥ Dinveshalt Houzing and Exhaust Tube b
Serial Mbr Flange: 0T361319 Up [USA)

Ref |Clazs|Part Description Qt Comment Footnote

2 16 856583 STUD, [M12x52) 4

3 10 892860 SCREW, [M12 « 35) 1

4 25 2833123 1|GROMMET 1

5 12 856982 WA SHER 5

A 11 B57008|MUT, M12%1.75 4

7 19 B4645| PLUG 1

a2 10 215431 |SCREW, [M14 4 178) 2

9 88238410 GROUND WIRE ASSEMBLY 2

10 12 215432 "WASHER 2

11 12 847541 '\wWASHER 4

12 840361 | MOUMT 2

13 12 225190 WA SHER 2

14 11 215434 MUT 2

15 218644 2|CLAMP 2

16 10 840362 40| SCREW, (M3 = 40] 4

17 13 72521 |LOCKWASHER, Internal Tooth 1

18 218645F 1|COVER 2

19 10 E3073|SCREW, [H10-16 ».440) 2

20 832932 1|SEAL 1

21 8331164 4|EXHAUST TUBE 1

22 M55| Mot Sold Separate, Strainer 1

23 10 918934 35|5CREW, (M3 = 35) 4

24 32 832941 7|'WATER TUBE 1

25 832540|SEAL 1 SH# 079733593 & Below

25 832940001 | SEAL 1 SHH 07380000 & Up

26 832939 1|CLAMP 1

27 10 41508 | SCREW/, [.250-20 » .50) 1

28 10 818934 35|5CREW, M8 = 35] 2

28

2374




